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TEST REPORT

Report number : JPD-TR-17199-0
Issue date : October 23, 2017

The device, as described herewith, was tested pursuant to applicable test procedure and complies with
the requirements of;

FCC Part15 Subpart C

The test results are traceable to the international or national standards.

Applicant . . KYOCERA Corporation
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Model number . EA23
FCCID . JOYEA23
Date of test . August 28, 2017
September 6, 14, 20, 21, 22, 2017
Test place : TUV SUD Zacta Ltd. Yonezawa Testing Center

5-4149-7, Hachimanpara, Yonezawa-shi,

Yamagata, 992-1128 Japan

Phone: +81-238-28-2881 Fax: +81-238-28-2888
Test results . Complied

The results in this report are applicable only to the equipment tested.

This report shall not be re-produced except in full without the written approval of TUV SUD Zacta Ltd.
This test report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, ILAC-MRA, or any agency of the federal government.
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1. Summary of Test

1.1 Purpose of test

It is the original test in order to verify conformance to FCC Part 15 Subpart C.

1.2 Standards

CFR47 FCC Part 15 Subpart C

1.2.1 Test Methods

ANSI C63.10-2013, KDB 558074 D01 DTS Meas Guidance v04

1.2.2 Deviation from standards

None

1.3 List of applied test to the EUT

Test items

Secti Test items Condition Result

ection

15.247(3)(2) (%‘SI;; I)BandW|dth / Occupied Bandwidth Conducted PASS

15.247(b)(3) rl\)/loavi;:er?um conducted (average) output Conducted PASS

15.247(d) Bar)d I_Edge Compliance of RF Conducted Conducted PASS
Emissions

15.247(d)

15.205 Spurious Emissions Clé)g;:(t:é?jd PASS

15.209

15.247(d)

15.205 Restricted Bands of Operation Radiated PASS

15.209

15.247(e) Transmitter Power Spectral Density Conducted PASS

15.207 AC Power Line Conducted Emissions Conducted PASS

1.3.1 Test set up

Table-Top

1.4 Modification to the EUT by laboratory

None

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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2. Equipment Under Test

2.1 General Description of equipment

EUT is the Mobile Phone.

2.2 EUT information

Applicant

Equipment under test

Trade name
Model number
Serial number
EUT condition
Power ratings
Size

Environment

Terminal limitation

RF Specification
Protocol

Frequency range

Number of RF
Channels
Modulation type

Data rate

Channel separation

Output power

Antenna type

Antenna gain

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi, Kanagawa,
Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314
Mobile Phone

Kyocera

EA23

N/A

Pre-Production

Battery: DC 3.8V

(W) 71.3 x (D) 9.9 x (H) 144.3mm

Indoor and Outdoor use

-20°Cto 60°C

IEEE802.11b, IEEE802.11g, IEEE802.11n (HT20)

IEEE802.11b /11g/11n (HT20): 2412MHz-2462MHz

11 Channels

IEEE802.11b: DSSS (DBPSK, DQPSK, CCK)

IEEE802.11g / n (HT20) : OFDM (BPSK, QPSK, 16QAM, 64QAM)
IEEE802.11b: 1, 2, 5.5, 11Mbps

IEEE802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps

5MHz
49.774mW (IEEE802.11b)
94.842mW (IEEE802.11g)
93.756mW (IEEE802.11n: HT20)

Internal antenna

-0.2dBi

Report number: JPD-TR-17199-0
FCC ID: JOYEA23
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2.3 Variation of the family model(s)

Not applicable

2.4 Operating channels and frequencies

Channel Frequency [MHZ]
2412
2417
2422
2427
2432
2437
2442
2447
2452
2457
2462

OO N[OOI~ WIN|F

=
o

[EEN
=

2.5 Operating mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

Tested Channel Frequency [MHZ]
Low 2412
Middle 2437
High 2462

The pre-test has been conducted to determine the worst-case mode from all possible combinations between
available modulations, data rates.

Tested Channel Modulation Type Data Rate
Low, Middle, High IEEE802.11b: DSSS 1Mbps
Low, Middle, High IEEE802.11g: OFDM 6Mbps
Low, Middle, High IEEE802.11n (HT20 LGI): OFDM MCSO0 (6.5Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z to compare
the level, and the maximum noise.
The worst emission was found in X axis and the worst case recorded.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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Zacta

2.6 Operating flow

[Tx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

i) Start test mode

[Rx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
[[EEE802.11b, IEEE802.11g. IEEE802.11n (HT20)]
Operating frequency: Channel Low: 2412MHz, Channel Middle: 2437MHz, Channel High: 2462MHz

i) Start test mode

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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3.1 Equipment(s) used

No. Equipment Company Model No. Serial No. FCCID/DoC | Comment
1 | Mobile Phone KYOCERA EA23 N/A JOYEA23 EUT
2 | AC Adapter au N/A N/A N/A *
3 | USB conversion | ANKER N/A N/A N/A *
connector
*. AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | Micro USB cable (for AC Adapter) 1.0 Yes Metal *
*. AC power line Conducted Emission Test.
3.3 System configuration
1. Mobile Phone
(EUT)
USBTypeC | 3. 2. AC Adapter AC 120v
micro USB 60Hz
Type-B

Notel: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used".

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17199-0

FCC ID: JOYEA23
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4. DTS Bandwidth / Occupied Bandwidth (99%)

4.1 Measurement procedure
[FCC 15.247(a)(2), KDB 558074 D01 v04, Section 8.2]

The bandwidth at 6dB down from the highest inband spectral density is measured with a spectrum analyzer
connected to the antenna terminal, while EUT is operating in transmission mode at the appropriate center

frequency.

The spectrum analyzer is set to;

a) RBW = 100kHz.
b) VBW = 3 x RBW.

c) Sweep time = auto-couple.

d) Detector = peak.

e) Trace mode = max hold.

- Test configuration

EUT

4.2 Limit

Coaxial cable

The minimum permissible 6dB bandwidth is 500kHz.

4.3 Measurement result

Date
Temperature
Humidity
Test place

August 28, 2017
250 [C]
615 [%]

Shielded room No.4

Attenuator

Spectrum
Analyzer

Test engineer

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

Taiki Watanabe

DTS Bandwidth [MHZ]
Channel Frequency [MHZ]
IEEE802.11b IEEE802.11g 'EE(EH%%)“”
Low 2412 9.038 16.432 17.628
Middle 2437 9.038 16.408 17.624
High 2462 8.563 16.419 17.606
Occupied Bandwidth (99%) [MHZ]
Channel Frequency [MHZ]
IEEE802.11b IEEE802.11g 'EE(EHBTOZ%)“”
Low 2412 13.179 16.547 17.694
Middle 2437 13.208 16.532 17.708
High 2462 13.296 16.563 17.708

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17199-0

FCC ID: JOYEA23
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4.4 Trace data
[IEEE802.11b]
Channel Low
Ref 18 dBm Arten 28 4B
ek [ T T T T
Log
:13; | : Jﬂ?‘“wwm‘ﬂw

7/ RS
v ] i 7.2

Lghv

Ml 22

Center 2.412 08 GHz Span 30 HHz
ofes BH 108 kHz slEH 3@ kHz Sweep 2567 ms (1881 pes)
Deccupied Bandwidth Occ BN 7 Par 9000 7

13.1785 MHz xdB -B00 B

Transmit Freq Error 0322 KMz
% dB Bandwidth 9833 MMz

Channel Middle

Baf 18 dBm Arten 20 4B
|90I|~ I ] I 1 1
Log
;g; | ﬂ\_‘I‘,\,..\J..Il.iuL Mb‘m
} PU{,,M#" 1 ! \\J\
L«M)‘Vr oot T T \”"'LLIM
LgFv
ML 53 | | I l L | | | !
Canter 2,437 00 GHz Span 30 HHz
oRes BH 180 kHz sUEH 188 kHz Sweap 2,567 ms (1081 prs)
Occupied Bandwidth Oce BH % Pur 9!.-'“:
13.2084 MHz LAE e

Transmit Freq Error 35,079 kM2

w dF Bandwidth 9,038 MMz
Channel High
Bef 18 dBm Hiten 28 4B
wPeak | T T T 1
vy -1.‘.',’-\.#-&
ia | b Pl Teba,
S

4B/ | ] }ﬂ"*.f ! | -ﬁ\,*%\‘_ |

pro fN 1 b, {n.w
Lghv t
Ml 22
Center 2.462 08 GHz Span 30 HHz
ofes BH 188 kHz slEH 3@ kHz Sweep 2567 ms (1881 pes)
Deccupied Bandwidth Occ BN 7 Par 9000 7

13.2956 MHz il o
Tranemit Freq Error  553.59% Mz
% dB Bandwidth 5,963 Mz
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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[IEEES02.11g]

Channel Low
Baf 18 dBm Hiten 20 4B
wPeak | T T T 1
Log
ia | |
B N IR S VL N U R S W P S
4B/ | jj' g gl 1 { "ﬂl‘ |
by "'fr [ | [ LT
Lghv
Ml 22
Center 2.412 08 GHz Span 30 HHz
ofes BH 108 kHz slEH 3@ kHz Sweep 2567 ms (1881 pes)
Deccupied Bandwidth Occ BN 7 Par 9000 7
16.5465 MHz WA R

Transmit Freq Error 12614 kHz
% dB Bandwidth 15432 HHz

Channel Middle

Ailent

Baf 18 dBm Arten 20 4B
IPHI-. I ] I 1 1

Log
1A

4B/ )dwwlﬂmvmhhmhv'ﬁdt
L™ , ‘H“'\_"ﬁ-m.n

LgFv
ML 53 | | l L | | | !
Canter 2,437 00 GHz Span 30 HHz
oRes BH 180 kHz sUEH 188 kHz Sweap 2,567 ms (1081 prs)
Occupied Bandwidth Occ BN % Pur 9500 7
16.5315 MHz . ana
Transmit Freq Error 14,029 kiz
w dF Bandwidth 16,488 HHz
Channel High
Agilent
Ref 18 dBm Hiten 28 dB
Pack [ : : I :
Log
18 | |
-y _ Pj-tm'm’nmwmkvd ...H..f..r-....'-..,Tr..,.‘.!,,ﬁ;+
Likaepaeport=— ‘MM_.,
LgAv
Ml 52
Conter 2.462 B8 GHz Span 30 MHz
*Res BH 108 kiz sVEH 388 kHz Seeep 2,867 ms (1081 pes)
Occupied Bandwidth Occ BM 2% Pur 5300 1
16.5633 MHz N G
Tranemit Freq Error 4456 kHz
% dB Bandwidth 15.41% HHz
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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[IEEES02.11n (HT20)]

Channel Low
Baf 18 dBm Hiten 20 4B
wPeak | T T T T
Log

i

dB/ | ﬁr«u.J-AﬁWWMMqT

Lghv

Ml 22

Center 2.412 08 GHz Span 30 HHz
ofes BH 108 kHz slEH 3@ kHz Sweep 2567 ms (1881 pes)
Decupied Bandwidth Occ BN 7 Par 9000 7

17.6943 MH=z x dB 680 &

e 5

Tranemit Freq Error 22271 KMz
% dB Bandwidth 17628 HHz

Channel Middle

Ailent

Baf 18 dBm Arten 20 4B
IPHI-. I ] I 1 1

Log
1A

4B/ j_!_' .,._l.m-‘-'v-nl'le-v-"q..,-.l:".»-I‘ln -.WHJA\“T:_
I ™

bpret” | . il

LgFv

ML 53 | | l L | | | !
Canter 2,437 00 GHz Span 30 HHz
oRes BH 180 kHz sUEH 188 kHz Sweap 2,567 ms (1081 prs)
Occupied Bandwidth Occ BN % Pur 9500 7
17.7@79 MHz LAE e

Transmit Freq Error 16,256 kM2
W dB Bandwidth 17624 HHz

Channel High

Anilent

Baf 18 dBm Hiten 20 4B
Besh [ . . : .
Log

] |
dB/ | i

! ! 0 |
1 T ﬁkﬁvﬁ*&“ﬂﬁ&y}&

LgAv

reetneasteon ol ol <

Ml 52
Conter 2.462 B8 GHz Span 30 MHz
*Res BH 108 kiz sVEH 388 kHz Seeep 2,867 ms (1081 pes)

Occupied Bandwidth Oce B X Per G900 7
17.7875 MHz x dB 600 45

Transmit Freq Error 11853 kHz
% dB Bandwidth 17486 HHz

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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5. Maximum Conducted Output Power

5.1 Measurement procedure
[FCC 15.247(b)(3), KDB 558074 D01 v04, Section 9.1.3]

The peak power is measured with a power sensor connected to the antenna terminal, while EUT is operating
in transmission mode at the appropriate center frequency.

- Test configuration

Power sensor /
EUT Attenuator Power meter
Coaxial cable
5.2 Limit
IW(1000mW) or less
5.3 Measurement result
Date :August 28, 2017
Temperature . 25.0 [C]
Humidity . 615 [%] Test engineer
Test place . Shielded room No.4 Taiki Watanabe
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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[IEEE802.11b]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 5.70 10.48 16.18 41.495 =1000 PASS
Middle 2437 6.27 10.48 16.75 47.315 =1000 PASS
High 2462 6.49 10.48 16.97 49.774 =1000 PASS
[IEEE802.119]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 9.27 10.48 19.75 94.406 =1000 PASS
Middle 2437 9.29 10.48 19.77 94.842 =1000 PASS
High 2462. 8.80 10.48 19.28 84.723 =1000 PASS
[IEEE802.11n (HT20)]
Battery Full
Center ) o
Reading Factor Level Output Power Limit
Channel Frequency Result
(dBm) (dB) (dBm) (mw) (mw)
(MHz)
Low 2412 9.24 10.48 19.72 93.756 =1000 PASS
Middle 2437 9.22 10.48 19.70 93.325 =1000 PASS
High 2462 8.76 10.48 19.24 83.946 =1000 PASS
Calculation;

Reading (dBm) + Factor (dB) = Level (dBm)
10logP = Level (dBm)
P= 10(Maximum Peak Output Power / 10) (mw)

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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6. Band Edge Compliance of RF Conducted Emissions

6.1 Measurement procedure
[FCC 15.247(d), KDB 558074 DO1 v04, Section 11.0]

The Band Edge is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = Arbitrary setting. (Setting suitable for measurement.)
b) RBW = 100kHz.

c) VBW 2 3 x RBW

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

6.2 Limit

In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23



6.3 Measurement result
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Zacta

Date August 28, 2017
Temperature 250 [C]
Humidity 615 [%] Test engineer
Test place Shielded room No.4 Taiki Watanabe
|IEEE802.11b]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -5.16 2399.04 -54.10 48.94 Atleast 20dB below from peak of RF PASS
High 2462 -5.09 2487.58 -62.36 57.27 Atleast 20dB below from peak of RF PASS
|IEEE802.11g]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -10.45 2399.76 -44.31 33.86 Atleast 20dB below from peak of RF PASS
High 2462 -9.30 2484.22 -47.14 37.84 Atleast 20dB below from peak of RF PASS
IEEE802.11n (HT20)]
RF Power Band-edge Band-edge Difference
Frequency Limit
Channel Level Frequency Level Level Result
(MHz) (dBm)
(dBm) (MHz) (dBm) (dBm)
Low 2412 -10.45 2399.76 -42.83 32.38 Atleast 20dB below from peak of RF PASS
High 2462 -10.46 2483.82 -52.27 41.81 Atleast 20dB below from peak of RF PASS
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA23
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6.4 Trace data
[IEEE802.11b]
Channel Low
Hkrl 2!% [T} !HZ
Ref 18 dbm Areen 28 dE -54.18 dBm
WPack [— . e e
Log
18
4B/
1]
=25.2
dBm
LgAv
wesa | . | . | I —
Center 2408 99 GHz Span 88 MHz
sfes BH 188 kHz VEH 368 kM= Sweep 7667 ms (1081 pos)
HMarkar Trace Trpe X Rxig fmplitude
1 (1) Freq 2.3%9 B4 GHz -54.18 dEn
2 {1y Friq 2.484 B0 GHz -55.11 din
3 L& bl Fraq 2.412 48 bHz -5.1% dEa
Channel High
HerZ 24 Hz
Ref 18 dBm Areen 28 dE -62.36 dBm
WPk — . il A e
Log
18
4B/
1]
=25.1
dBm 1
LaAv Pt Ml e
Center 2483 58 GHz Span 88 MHz
sRes BH 189 kHz VEH 388 kHz Sweep 7667 ms (1081 prs)
Markar Trace Ty X Rxis fimplituda
1 Lo bl Fraq 2.453 50 6Hz -Eb.24 dEa
F 1 Freq Z.487 50 BHz -&Z.36 dHn
3 1) Freg Z.463 30 BHx -5.89 dEn
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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Channel Low
Herl 2 Hz
Ref 18 dBm Aeeen 28 dB -44.31 dBm
2Paak [ e LA it sl e
Log
18
dB/
D
=305
E.QFI'-' .W
w1 | . ——
Center 2408 08 GHz Span 88 MHz
#Res BH 199 kHz YEH 388 kHz Sweep 7667 ms (1081 prsh
Markar Trace Ty X Rxis fmplitude
1 Lo bl Fraq 2.3%9 T& GHz -d4.31 dEa
F 1 Freq Z.468 28 Ghz -d5.26 dHs
3 1) Freg 2.417 B4 GHz -10,45 d8n
Channel High
Rer3 2455 74 GHz
Ref 18 dbm Ateen 28 dB =338 dBEm
Pask [— i AL kil e
Log 3

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

16
a8/ [‘ "“’"‘"r"“, i

ol “M/

=283
dBm - | -
LaAv M
wese |
Center 2,483 58 GHz Span 80 MHz
sRes BH 100 kHz WEH 388 K4z Sweep 7667 ms (1081 prs)
HMarkar Trace Trpe X Rxis fmplitude

1 1)y Fraq 2,484 22 GHz -47.14 d8n

2 1y Frag 2.483 50 G6Hz -50.18 d8a

3 L bl Fraq 2,455 T4 GHz -5.38 dBw

Report number: JPD-TR-17199-0
FCC ID: JOYEA23
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[IEEES02.11n (HT20)]

Channel Low
Bkrl 2 Hz
Ref 18 dbm Atren 28 dB =42.53 dBm
aPaak . it L B . . Sl et
Log
18
dB/
D
=30.5
dBm
LgAv
Center 2,409 @9 GHz Span 88 MHz
#Res BH 1688 kHz VEH 388 kH= Sweep 7667 ms (1081 prs)
Markar Trace Typa X Axis fmplituda
1 1) Fraq 2.399 TE GHz -42.83 dBn
2 1) Fraq 2.480 20 GHz -45.29 d8n
3 i bl Fraq 2.417 84 GHz -18.45 dEn

Channel High

Herl 2.4!! ¥ !Hz

Ref 18 dBm sAreen 28 4B ~52.27 dBm
WPask [— B i O i . R LIS ]
T o
-y N .
1] M”.//
=385
dBm
LQFW Hr'lrlh""'*w-y—.l
Cenger 2483 59 GHz Span 58 MHz
sfies BH 188 kHz sUEH 00 kH=z Sweap 7.667 ms (1001 pis)
Markar Trace Typa X Axis fmplitsda
1 1) Fraq 2.453 B2 GHz -52.27 din
2 1) Fraqg 2.4583 50 GHz -53.48 din
3 L6 b Fraq 2.463 26 bHz -10.45 dEw
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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7. Spurious emissions - Conducted -

7.1 Measurement procedure
[FCC 15.247(d), KDB 558074 DO1 v04, Section 11.0]

The spurious emissions (Conducted) are measured with a spectrum analyzer connected to the antenna
terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;

a) Span = wide enough to fully capture the emission being measured.
b) RBW = 100 kHz.

c) VBW = RBW.

d) Sweep time = auto-couple.

e) Detector = peak.

f) Trace mode = max hold.

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

7.2 Limit
In any 100kHz bandwidth outside the frequency band the radio frequency power that is produced by the

intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that contains
the highest level of the desired power.

7.3 Measurement result

Date :August 28, 2017

Temperature . 25.0 [C]

Humidity . 615 [%)] Test engineer

Test place . Shielded room No.4 Taiki Watanabe

[IEEES02.11b. IEEE802.11g. IEEE802.11n (HT20)]

Channel Fr(?'?/ll:ﬂezr;cy If:jrg']t Results Chart Result
Low 2412 At least 20dB below from peak of RF | See the trace Data PASS
Middle 2437 At least 20dB below from peak of RF | See the trace Data PASS
High 2462 At least 20dB below from peak of RF | See the trace Data PASS

TOV SUD Zacta Ltd.

Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1

FCC ID: JOYEA23
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[IEEE802.11b]
Channel Low
30MHz-1GHz 1GHz-5GHz
My al.B8 HHz Mkr 1 Hz
Bef 18 dBm Hrten 28 4B -54.92 dBn  Ref 18 dBm Hiten 28 4B -5%.5% dBn
l?eak I [] T 1 |9CHL I T T 1
Log Log &
ia ia
4B/ dB/
1] 1] '
-253 -253
dBm 1 dBm [L\ F
Lofv . - T e ey T F s —
v sa v sa| '
Stare 3808 MHz Stop 1.0:09 @ GHz  Seare 1.29A GHz Stop 5.008 GHz
*Res BH 10 kHz : __VER 384 kHz __ Juesp 32.73 ms (1801 prs)  sRes B 100 kHz : __VEN 504 hHz ___ Swesp 3623 ms (1801 ors)
Harker Traca Typa ¥ Ruis Aeplivuds Harker Traca Typa X Auis L2
1 ik Frag 251.8 MHz -63.92 diw 1 (1 Frag 2,412 BMa -5.34 diw
] €13 Frag BAEA GHz -GRE2 dbe
5GHz-10GHz 10GHz-15GHz
Mkr i Hz krl Hz
Bef 18 dBm FArten 28 4B -67.37 dBn  Ref 18 dBm Atten 28 4B -54.81 dBn
|90ﬂ|~ I T 5 T [ N |90ﬂ|~ I T e T T
Leg Leg
1a 1a
4B/ | 4B/ |
o o
-35.3 -25.3 .
dBim 1 dBm ?
Lgfiw MMM iy e LgFv ey, e tap s
vi sal _ ' _ _ vi sal | _ _
Suare 5,000 GHz Seop 1RBR0Q GHz  Swarn 19,088 GHz Step 15,000 GHz
#Res BH 100 kiz 3 VEH 308 kHz Sweap 477.9 ms (1081 prs)  +Res BH 108 Kz 3 VBN 308 kHz Sweap 477.9 ms (1081 prs)
Harkar Tracs Tipa u Nuin e e Marker Trace Typa ® fin AT
i) Frag 7084 M 6747 dbw ) Wrag 18,50 GHz -G 01 dbs
15GHz-20GHz 20GHz-25GHz
kel 1 Hz krl Hz
Bef 18 dBm Hrten 28 4B -54.78 dBn  Ref 18 dBm Hiten 28 4B -54.22 dBn
l?eak I [] T T |9CHL I T T T
Log Log
ia ia
4B/ dB/
o | | 1] )
253 : 253 .
dBm dBm &
P —— Aeatem T ik PREEST Y
v sa| ' ' ' ' ' ' v sa|
Stare 15,008 GHz Stop 20800 GHz  Seere 200088 GHz Stop 25808 GHz
*Res BH 10 kHz : __VER 384 kHz __ Suesp 4773 ms (1601 prs)  sRes B 100 bz : __VEN 500 hHz ___ Sweap 477.9 ms (1801 prs)
Harker Traca Typa X Auts Fnphrude Marker Traca Typa X Ais Anhitade
1 {1 Frag 15,738 GHz -54.78 dbw 1 €12 Frag 20:315 Gz -Gid.22 b
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA23
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Channel Middle
30MHz-1GHz 1GHz-5GHz
Mirl 4757 MMz Mird 1032 Mz
Bef 18 dBm Arten 28 &8 -G3.E2 dBn  Ref 12 dBm Aiten 20 dB -67.89 dBn
Wes 1 1 1 Waal [ [ i 1 T
Lea Log ]
1] ]
4B/ 4B/
7] o
207 2T
dBm i dBm 9
LgRw == P S e s e I U 1L ot -
Vi & V52
Suar 300 MRz Srop 1008 @ GHz St 1008 GHz Stop 5,000 GHz
ofes BY 100 1Mz VBN 00 kHz Sweap 9270 ms (1881 pra)  oRes BH 108 kHz WEH 308 kHz Swenp 3823 me (1081 prs)
Harkar  Trace Tyne 1 My Fagiitude Harkar  Trade Tyne ¥ Al FRpituie
i i Fram 76,1 Pty GA2 e i s Fran 2,436 i A48 dlin
2 ey Fran 102 e =760 dba
5GHz-10GHz 10GHz-15GHz
Mkr i Hz krl 1o LHz
Bef 18 dBm HArten 208 4B -65.9% dBn  Ref 18 dBm HAtten 20 4B -£5.85 dBn
l?oak I T 3 T [ ] T l?oak I T 5 T 1
Leg Log
ia ia
4B/ dB/
1] 1]
-g&.? -g&.? <
dBm i dBm
3
Lafw H.-mu.-.lm"#"‘“"a Lghv - AT ¥
vt sa _ ' _ _ vt sal | _ _
Snare G008 GHz Seop 10000 GHz  Seare 10,080 GHz Stop 15080 GHz
Res BH 108 kHz . VEN 308 khz Sweep 4779 ms (1001 prs)  oRes BW 108 kHz . WEW 304 kHz Swaep 477,39 ms (1081 prs)
Hurkar Trace Typa W Hwiw Aapitude Harkar Tracw Typa N Muin Anphrade
1 2 Frag 1075 M -bE.90 dbs 1 8 H] Frag 13815 GHz -B5.4% dit
15GHz-20GHz 20GHz-25GHz
kel 1 Hz krl &d, Hz
Bef 18 dBm Hrten 28 4B -65.66 dBn  Ref 18 dBm Hiten 28 4B -54.88 dBn
l?eak I [] T 1 lpeﬂk I T T T
Log Log
ia ia
4B/ | B | |
1] 1] 1
Qé” 2 ;Bf..? .
m - m 53
i 1._.....43 ity ks A R b Sl P s bt A it ittt e e g
Lafw — e Lghv
v sa| v sa| | ' '
Stare 15,008 GHz Swop 20880 GHz  Seare 200000 GHz Stop 25,888 GHz
*Res BH 100 kHz . __VEH 309 kHz ___ Sweep 4779 ms (1BB1 prs)  oRes BH 100 bHz : __VEH 309 kHz __Sweep 4779 ms (1081 pis)
Harker Traca Typa o Auis Anplirude Marker Traca Typa X s Anphitade
1 {1 Frag 19,935 Gz 6500 dbw 1 €12 Frag 24,71 Gz K]
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA23
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30MHz-1GHz 1GHz-5GHz
Mkr 2.4 MHz Mk Hz
Ref 18 dBm Hrten 28 4B -71.2% dBm  Raf 18 dBm Hrten 28 4B -65.98 dBnm
l?oak I T 5 T [ T lpﬂﬂln. I T AT, T 1
Log Log :
ia ia
& | &8 |
1] 1]
-256 -256
dBm dBm I
1 |L Q
Lofiv 2 = - - Lofv | i A —
v s _ _ | visal | ' _
Seare 30,0 MHz Stop 100# B GHz  Seern 1898 GHz Stop 5008 GHz
oRes BN 100 kHz VB 308 kHz Sweap 92.73 ms (1001 prs)  oRes BH 100 iz VB 300 bz Sweep 3823 ms (1001 pis)
Harker  Trace Typa N Nuls Aeph ot Harkar  Trace Typa o Nuin Pnphruds
Y Fraa 72,4 Mz ~TL.20 dbu 1 3 Fran 2,458 BHz -5.59 dfis
2 ol Frag 3,528 Gz GO albs
5GHz-10GHz 10GHz-15GHz
Hkr Hz kel 14,825 GHz
Ref 18 dBm Hrten 28 4B -67.5% dBm  Fef 18 dBm Hiten 28 dB -64.6% dBm
l?eak I [] T T |9Eﬂ|n. I T T T
Log Log
ia ia
4B/ 4B/
om | m |
256 -256 3
dBm é_ dBm g
Lafv b e P o e T L it e f =
v s ' ' v s
Searn SUBEE GHz Seop DA.BEE GHz  Stere 100003 GHz Srop 15008 GHz
*Res BH 168 kHz . __VEH 309 kHz __ Sweep 477.3 ms (1081 ges)  eRes BM 100 bHz : __VEH 309 kHz __Sweep 4779 ms (1081 pis)
Harker Traca Typa o Auls Fephtude Marker Traca Typa X Ais Anphitade
1 ] Fraa 6,998 GHz -E7.53 dbm 1 13 Fran 14,825 Gz -GE dbe
15GHz-20GHz 20GHz-25GHz
kel 13315 BHz krl &d. Hz
Ref 18 dBm Hrten 20 4B -65.24 dBm  Fef 18 dBm Hiten 28 dB -63.8% dBm
sPaal [ T T T el | T T T
[ Log
ia ia
4B/ 4B/
ol o
256 | aés.s .
dBm - -L‘hﬁ-u-"‘h
Lofy [msmssmsnryrrdesy e =t .2'”‘""' Lgfy foneeen S
T v s
Suare 15000 GHz Stop 0006 GHz  Seare 200000 GHz Stop 25,888 GHz
WRes BH 100 Wiz VEW 300 kHz Sweap 477.9 ms (1001 pra)  +Res BH 108 Kz : __VEH 309 kHz ___ Sweap 477.9 ms (1801 prs)
Harkar Trade Tipa X Al Haghtude Harker Traca Typa X Auls Aesphivade
) Frag 10,515 by 5.2 dbu 13 Frag 24,239 BHz -G1.83 diw
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA23
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[IEEE802.11g]
Channel Low
30MHz-1GHz 1GHz-5GHz
Mkr B HHz Mkr Hz
Bef 18 dBm FArten 28 4B -74.95 dBn  Ref 18 dBm Atten 28 4B —59.4% dBn
|90ﬂ|~ I T 3 T [ ] T |90ﬂ|~ I T 5 T T
Log Log -
1a 1a
4B/ 48/
o o
-0 -6
dBm - dBm | 3
LgRv WOMMMMLM-& - Lgfv | — i‘qﬁm 2, P . n——
i sal _ | _ | - | _ _
Snarn 308 MHz Stop 1088 @ GHz  Sesr 1,898 GHz Stop 5,088 GHz
#hes BH 100 kiz 3 VEH 308 kHz Sweap 92,73 ms (1001 prs)  +Res BH 100 Liz 3 VBN 308 kHz Sweap 3823 ms (1081 prs)
Harkar Tracs Tipa u Nuis A T Marker Trace Typa H Nin Lo
e Frag itz Mz - Ti4E abe 1 o Fran 2416 Bia -1861 e
2 oy Frag 3,472 bz ~69,43 ke
5GHz-10GHz 10GHz-15GHz
My § Hz krl 13#48 GHz
Bef 18 dBm Hrten 28 4B -6747 dBn  Ref 18 dBm Hiten 28 4B -54.46 dBn
l?eak I [] T T |9Cﬂ|n. I T T T
Log Log
ia ia
4B/ dB/
oo oo
-J46 -Ja6 .
ABm i dBm -
e Wesmern NN [SPWIES) LAPCUNE FVCERPIN SOPUR, (AT Lghy b gt gl
v s2| ' ' ' ' ' v sa|
Seare G098 GHz Stop 10800 GHz  Seere 100088 GHz Stop 15889 GHz
*Res BH 10 kHz : __VER 389 kHz _Sweep 477.3 me (1881 pis)  vRes BH 188 kiiz : __VEN 500 hHz _Swesp &77.3 ms (1981 ors)
Harker Traca Typa X Auts Anplivude Marker Traca Typa ERETY Anphnade
1 {1 Frag 7,999 Bl 6747 dbw 1 €12 Frag 13,248 Gz -G 46 dbw
15GHz-20GHz 20GHz-25GHz
kel 1 Hz krl 4,748 GHz
Bef 18 dBm Hrten 28 4B -6554 dBn  Ref 18 dBm Hiten 28 4B -53.96 dBn
l?eak I [] T 1 |9Cﬂ|n. I T T 1
Log Log
ia ia
4B/ dB/
o m. .|
-6 306 .
dBm ,;, dBm
Lgfy [aemeames s e e e IPT-TT st et e -.ww‘*h-o-i—-h—r-'waxw
v 52 v sa|
Stare 15,008 GHz Stop 20800 GHz  Seere 200088 GHz Stop 25,888 GHz
*Res BH 10 kHz : __VER 384 kHz ___Sweap 477.3 ms (1881 prs)  sRes B 100 bz : __VEN 500 hHz ___ Sweap 477.9 ms (1801 prs)
Harker Traca Typa X Auis Fnphitude Marker Traca Typa X Asls Anhitade
1 {1 Frag 16.38% GHz -65.54 dbw 1 €12 Frag 24,748 Gz -5390 Jdbw
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA23
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Channel Middle

30MHz-1GHz 1GHz-5GHz
Mkr .6 MHz Mkrd 3324 Mz
Bef 18 dBm Arten 20 4B -69.74 dBn  Ref 18 dBm Aiten 20 dB -59.3% dBn
Weal [ T T T Waal [ T T T
Lea Leg 1
i ]
dB dB/
7] 7] |
=la.@ =388
dim 1 dBm | ¥
LgAw -—--- vzl i i A LghAv i u._.,,‘.j s, i
Vvl 52 V52
Suarn 300 MHz Stop 100 B GHz  Seere 10408 GHz Stop 5,000 GHz
sRes BH 108 kHz WEH 308 kHz Sweap 9273 ma (1001 pra)  oRes BH 108 kHz WEH 308 kHz Swenp 3823 me C1OB1 prs)
Harkar  Trade Trne X i tule Harkar  Trade Tyne ¥ Al Angatuie
oy Fran A2 Hig =974 dbn i oy Fran 2,482 b LD dlin
2 ey Fran B e =950 dhn
5GHz-10GHz 10GHz-15GHz
Mkr B Hz krl Hz
Bef 18 dBm HArten 208 4B -67.4% dBn  Ref 18 dBm HAtten 20 4B -£5.3% dBn
l?oak I T 5 T [ T l?oak I T e T T
Leg Log
ia | | 1 | ia
87 | | | | | | dB/
o o
-sﬂ.ﬁ -sﬂ.ﬁ 4
dBm 1 dBm 2
LgAv WMW&—HWW Lgfv ‘ ”
vt sa| _ ' ' ' _ vt sal | _ _
Snare G008 GHz Seop 10000 GHz  Seare 10,080 GHz Stop 15080 GHz
Res BH 108 kHz . VEN 308 khz Sweep 4779 ms (1001 prs)  oRes BW 108 kHz . WEW 304 kHz Swaep 477,39 ms (1081 prs)
Hurkar Trace Typa X Muiw Baphivads Harkar Tracw Typa N e Fnphitade
1 ik Fraa 1070 B -7.43 dbw 1 i Fran 15,348 BHz -G8 30 dbw
15GHz-20GHz 20GHz-25GHz
kel 1 Hz !kr] !I‘I!!! !HZ
Bef 18 dBm Hrten 28 4B -£5.91 dBn  Ref 18 dBm Hiten 28 4B -54.14 dBn
l?eak I [] T 1 lpeﬂk I T T T T [ Y T
Log Log
ia | | | | ia
a8/ | | | | | | | 48/
m. | | } } } } m. |
-ga.a . -ga.a .
dBm dBm
Liﬁ-\'"‘-_‘- g . i - A i kg i Lo ¥ ik e e et Py ‘.—'L
v sa| v sa|
Stare 15,008 GHz Swop 20880 GHz  Seare 200000 GHz Stop 25,888 GHz
*Res BH 100 kHz . __VEH 309 kHz _Swesp 477.3 ms (1881 gre)  WRes B 100 kHz : __VEH 309 kHz _Swesp 477.3 ms (1081 grs)
Harker Traca Typa X Auis Anplivude Marker Traca Typa N Auls Anshtade
1 ik Frag 16,295 BHz -5.91 diw 1 13 Frag 24,039 BHz -Gd.14 dbw
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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30MHz-1GHz 1GHz-5GHz
Mkr al.5 HHz Mird 3352 BHz
Bef 18 dBm Huten 2@ 4B -71.36 dBm  Ref 18 dBm Huren 20 dB -68.54 dBn
Weal [ i T T Waal [ T T T
Log Log 3
in in
dB dB/
o o ||
=3l =38l ”
dbim : dbim j 3
LA = . o 1117 R == g 3 LAy il w&mﬁ“mmu-dﬂl.
v s i 52 |

Suarn 300 MHz
sRes BH 108 kHz

WEH 308 kHz

Stop 1008 B Gz
Sweap 92,73 ms (1081 prs)

Suar 1040 GHz
sfes BH 108 kHz

WEH 308 kHz

Stop 5,000 GHz
Sweap 3823 ms (10R1 prs)

Harkar  Tracs Tipn ¥ Nela g e Harkar  Traes Tena ¥ Ml Augtude
i Freg 51,5 Hig .56 dbn 1 1y Frag 2468 iy =414 dbn
] ) Frag 1,052 kg 0.5 4 dbn
5GHz-10GHz 10GHz-15GHz
Mkr WS BHz krl Hz
Ref 18 dBm Frten 28 8 -67.8] dEm  Fef 18 dBm Frten 20 4B -§5.39 dEn
l?oak I T 5 T [ N lpﬂﬂk I T e T |
Leg Log
ia ia
4B/ dB/
o o
-3a.1 -39l
ABm L dBm g’a'n
LAV R ssskaintasatet L R R s et e
vt sal ' 1 _ _ vt sal | _ _
Snare G008 GHz Seop 10000 GHz  Seare 10,080 GHz Stop 15080 GHz
oRes BM 100 kHz VB 308 kHz Sweap 4779 ms (1001 prs) s BH 100 Wiz VB 300 bz Sweap 477.9 ms (1001 p1s)
Hurkar Trace Typa W wiw Faplivude Harkar Tracw Typa N fuin Faphinade
1 2 Frag 115 UM 6701 dbs 1 8 H] Frag 13,294 GHz -55.59 dis
15GHz-20GHz 20GHz-25GHz
kel 1 Hz krl 24,228 LHz
Ref 18 dBm Fitten 28 48 -65,67 diim  Fef 18 dBm Frten 28 dB -63.74 dEn
l?eak I [] 55 T [ 1 lpeﬂk I T S T T
Log Log
ia ia
4B/ dB/
o ] o
-3.1 ) -3 .
4Bm i dBm i 9
LgAv | i . LaAv
v sa| v sa|
Seare 15008 GHz Stop 20800 GHz  Seere 200088 GHz Stop 25808 GHz
*Res BH 10 kHz . __VER 309 kHz _Sweep 477.3 ms (1881 pis)  vRes BH 188 kiiz . __VEN 500 hHz _Swesp &77.3 ms (1981 ors)
Harker Traca Typa W fuls A vade Harker Traca Typa X Auls Ansdrade
1 {1 Frag 19.53% GHz -65.6T dbw 1 €12 Frag 24,229 Gz -5%74 dbw
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA23



[IEEES02.11n (HT20)]

Channel Low
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30MHz-1GHz 1GHz-5GHz
Mk .2 MHz Mhr, 4D GHz
Ref 18 dBm Hrten 28 4B -T1.13% dBm  Eef 18 dBm Hiten 28 dB -6%.95 dBn
I?eal-. I [] T T lpeﬂk I T T T
Log Log i
ia ia
4B/ 4B/
1] 1] |
-ga.s -ga.s |
dBm > dBm 1 3
LgRv -, " o LgRv Iy — _._.._J u\..-u-m»-- et : e

gt b,

Stop 1808 @ GHz

v s '
Searn 1240 GHz
H

Stop 5.008 GHz

: P ___ Juesp 32.73 ms (1601 prs)  eRe : __VEN 300 hHz
Typa Al vude Typa X Anls
Frag 80,2 MH -TL13 dbw Frag 2ol Gy
Frag 3,280 GHz
5GHz-10GHz 10GHz-15GHz
Mkr i Hz krl Hz
Baf 18 dBm Arten 20 4B -67.8% dBm  Raf 18 dBm Arten 20 4B -64.2% dBn
I?oak I T 3 T [ ] T I?oak I T 5 T T
Leg Leg
1] 1
4B/ dB/
1] 1]
-185 -185 N
dBm 1 dBm 2
Y S R R e e nra iy Lgfy e S s
vis | | ' | __| wosal | [ __|
Suare 5,000 GHz Seop 1RBR0Q GHz  Swarn 19,088 GHz Step 15,000 GHz
#Res BH 100 kiz 3 VEH 308 kHz Sweap 477.9 ms (1081 prs)  +Res BH 108 Kz 3 VBN 308 kHz Sweap 477.9 ms (1081 prs)
Harkar Tracs Typa u Nuin e T Marker Trace Typa B Nin PRI Tl
1 i) Frag 7088 M -b1ED ke 1 ) Wrag 13,285 Wz -G 00 ks
15GHz-20GHz 20GHz-25GHz
krl 1 Hz krl &d. Hz
Baf 18 dBm Hrten 20 4B -6507 dBm  Ref 18 dBm Hiten 20 4B -53.9% din
I?oak I T 3 T [ ] T |9E§L I T ] 1
Log Log
i ]
4B/ dB/
o o |
-185 . -3a5 i
dBm 4Bm
Lafv MWP—‘?‘—HW . e e P gt ¢ o Wmh—-nr*—--’“'—""“**‘s:‘*'
v osa | | [ v os2l
Searn 15088 GHz Seop JO00Q GHz  Seare 20000 GHz Senp 25008 GHz
‘Res BM 100 WHz VEH 208 kHz Sweep 4773 ms (1001 prs)  oRes BH 100 : __VEH 309 kHz _Swesp 477.3 ms (1601 grs)
Harkar Trace Typa H Ruin Anplivude Harkar Traca Typa N Axis AnphiTade
13 Frag 16,158 GHz -B5A7 dbw 1 €13 Frag 24,058 BHz -53.99 Jdbw
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA23



Channel Middle
30MHz-1GHz

Bef 18 dBm
faal; [
Log

in

dB/

finten 3@ 4B

ol

=294

dbm

LgAw s 5

o=
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Mkr L¢ HHz
-T9.4% din

i ok e,

Vvl 52
Suarn 300 MHz

sfes BH 108 IHz WEH 308 kHz

Stop 1008 o GHx
Sweap 92,73 me (1001 pra)

1GHz-5GHz

Baf 18 dBm
sFeal; [
Log 7
in

dB/

sfirten 20 4B

ol
=234

dbm J 1
L e e e £

Vvl 52
Suar 1040 GHz

sfas BH 108 KHz ®/BH 188 kHz

Stop SO0 GHz
Swenp 3823 me C1OB1 prs)

Harkar  Trade Trne X Al Aiptule Harkar  Trade Tyne A Ml Fngatuie
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30MHz-1GHz 1GHz-5GHz
Mkr LG MHz Mkrd Hz2
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sfes BH 108 kHz

Stop 5,000 GHz
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I?oak I T 3 T [ ] T I?oak I T 5 T T
Leg Log
i i
4B/ dB/
o o
-sl.ﬁ -sl.ﬁ "
dBm H dBm
KA
Lafv ‘,MWMWW—W Lok g iyl
vt sal _ ' ' ' _ _ vt sal | _ _
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Hurkar Trace Typa W Awin Aaphtude Harkar Tracw Typa N Auin LTSI 1
1 1y Frag 7.2 Mz -6TA7T dbs 1 A H] Frag 14,355 Gz -9 b
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Stare 15,008 GHz Swop 20880 GHz  Seare 200000 GHz Stop 25,888 GHz
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Harker Traca Typa X Axis Fnphrude Marker Traca Typa X Muis Ansitade
1 {1 Frag 15,355 GHz -65.78 dbw 1 €12 Frag 24,525 GHz 5450 dbw
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1

FCC ID: JOYEA23



Page 30 of 73

8. Spurious Emissions - Radiated -

8.1 Measurement procedure
[FCC 15.247(d), 15,205, 15.209, KDB 558074 D01 v04, Section 12.1]

Test was applied by following conditions.

Test method :  ANSI C63.10
Frequency range . 9kHz to 25GHz
Test place : 3m Semi-anechoic chamber
EUT was placed on . Styrofoam table / (W)1.0m x (D)1.0m x (H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)
Antenna distance : 3m
Test receiver setting Below 1GHz
- Detector . Average (9kHz-90kHz, 110kHz-490kHz), Quasi-peak
- Bandwidth . 200Hz, 120kHz
Spectrum analyzer setting Above 1GHz
- Peak . RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto
- Average . RBW=1MHz, VBW=10Hz, Span=0Hz, Sweep=auto

Display mode=Linear

Average Measurement Setting [VBW]

Duty Cycle Ton Toff . .
Mode Determined VBW Setting
(%) (us) (us)
IEEE802.11b 99.22 1022 8 10Hz (Duty Cycle = 98%)
IEEE802.119g 99.27 1362 10 10Hz (Duty Cycle = 98%)
IEEE802.11n(HT20) 99.38 1276 8 10Hz (Duty Cycle = 98%)

Although these tests were performed other than open area test site, adequate comparison measurements
were confirmed against 30 m open are test site.

Therefore sufficient tests were made to demonstrate that the alternative site produces results that
correlate with the ones of tests made in an open field based on KDB 937606.

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop antenna,
Biconical antenna, Log periodic antenna and Double ridged guide antenna). The antenna is positioned both
the horizontal and vertical planes of polarization and height is varied 1m to 4m and stopped at height
producing the maximum emission. As for the Loop antenna, it is positioned with its plane vertical, and the
center of the Loop antenna is 1m above the ground plane.

The EUT is Placed on a turntable, which is 0.8m/1.5m above ground plane. The turntable shall be rotated for
360 degrees to determine the position of maximum emission level. The test results represent the worst case
emission for each emission with manipulating the EUT, support equipment, interconnecting cables and
varying the mode of operation. Sufficient time for the EUT, support equipment, and test equipment are allowed
in order for them to warm up to their normal operating condition.

- Test configuration

Testroom : Measurement room
: Spectrumanalyzer /
Antenna ; Preamplifier Receiver
Cable system
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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8.2 Calculation method

[9kHz to 150kHZ]
Emission level = Reading + (Ant factor + Cable system loss)
Margin = Limit — Emission level

[150kHz to 25GHZ]
Emission level = Reading + (Ant factor + Cable system loss - Amp. Gain)
Margin = Limit — Emission level

Example:
Limit @ 4824.0MHz : 74.0dBuV/m (Peak Limit)
S.AReading = 49.5dBuV  Cable system loss = 8.4dB
Result = 49.5 + 8.4 = 45.1dBuV/m
Margin =74.0- 45.1 = 16.1dB

8.3 Limit
Frequency Field strength Distance
[MHZ] [uV/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHz] 20logE [uV/m] 30
1.705-30 30 295 30
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on average
detector, however, the peak field strength of any emission shall not exceed the maximum permitted
average limits, specified above by more than 20dB under any condition modulation.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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8.4 Test data

Date . September 6, 2017

Temperature . 225 [C]

Humidity . 64.7 [%] Test engineer

Test place . 3m Semi-anechoic chamber Taiki Watanabe

Date . September 14, 2017

Temperature . 239 [C]

Humidity . 53.8 [%)] Test engineer

Test place : 3m Semi-anechoic chamber Taiki Watanabe

Date . September 22, 2017

Temperature . 239 [C]

Humidity o 49.9 [%)] Test engineer

Test place . 3m Semi-anechoic chamber Tadahiro Seino
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA23



8.4.1 Transmission mode

[11b]
Channel Low

BELOW 1GHz
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sopickickk  RADIATED EMISSION  skskokokokofor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

Company name
EUT
Model No.

: KYOCERA Corporation
: Mobile Phone

: EA23

:N/A

: 11b_Tx_ch:Low

<{DATA Sheet No.01>> 22 September,2017

Standard : FCC Part.15 subpartC
Operator : T.Seino
Temp,Hum,Atm : 23.9[°C] 49.9[%]
Notel y

Note2

<{FCC Part15 subpartC >
— Limit(QP)

M <MHz_11b_Tx Low>
— Peak level(H,PK)

Peak level(V,PK)

Serial No.
Test mode
[dB(p V/m)]
60 T
- I
- |
r i
B 1
50 ;
i i
- |
r 1
40 .
N 1
L |
= L |
2 30 :
- ~ |
e I
- |
- 1
20 i

1
I 1 1
1 1 I 1 1
i | 1 (I
| I 1 1 1 | 1 1
1 1 I 1 1 1 I 1 1
=TT " . : =7 T 7
C i I R A i i IR T R
N N R | RN R
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle
[MHz] [(dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17199-0
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[11b]
Channel Low
ABOVE 1GHz
spdordokk  RADIATED EMISSION  sekeksforsdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.02>> 6 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : EA23 Temp,Hum,Atm : 22.5[°C] 64.7[%]
Serial No. :N/A Notel :
Test mode : 11b_Tx_ch:Low Note2
[dB(p V/m)]
110 T T T T T T IR
E 1 | | | | I o <{FCC C_GHz_3m>
100 E ! : : . ! I — Limit(PK)
E : ] ! ' ! S S I Limit(AV)
90 - | | | | | | | | <{GHz_11b_Tx_Low>
- i i i Lo — Peak level(H,PK)
80 o ! ! ! ! ! [ Peak level(V,PK)
3 | i i i | o Emission level(H,PK)
st [ 1 4 f i I Emission level(H,AV)
‘0 > 1 I I I | I | I
E 1 I I I | I | I
= 60 F ; : : . '“ i‘ ——
r | | | |
Y] N e e e | kecets) [gdabst Bap T g R ph
- 50 + ' -
1 I I L
c : ] ) ) R T
40 - 1 1 1 I | 1 I 1
C 1 I 1 I I 1 | 1
30 F f ; ; —
L. 1 1 1 1 | I | I
E 1 | 1 1 1 1 1 1
20 C 1 1 1 1 | 1 I 1
- 1 I I I | I | I
10 F T T T T ——T—T
e 1 I I I | I | I
= 1 1 1 1 ] 1 I 1
0 1 1 1 1 1 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading et Result Result Limit Limit Margin Margin Height Angle Remark
PK AV K AV K AV { AV )
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] r1
1 1824. 000 H 19.7 36.9 9.3 59.0 46.2 74.0 54.0 15.0 7.8 157.0 25.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
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[11b]
Channel Middle
BELOW 1GHz
skrdoiokk  RADTATED EMISSION  sksksbokokodor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<{DATA Sheet No.03>> 22 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino .
Model No. : EA23 Temp,Hum,Atm : 23.9[C] 49.9(%]
Serial No. :N/A Notel .
Test mode : 11b_Tx_ch:Middle Note2
[dB(x V/m)]
I i o i ' ! A <FCC Part15 subpartC >
AN B : Coop b ——— Limit@P)
: | | | 1 [ 1 1 | 1 1 1 o[ {MHz_11b_Tx_Mid> )
& ! [ ! ! ! I T — Peak level(H,PK)
TR EEE ! HREREEEE Peak level(V,PK)
L 1 1 I 1 1 1 1 1 1 1 1 1 1 1
1 1 I 1 1 + + 1 1 1 1 1 1 1
o 1 1 | 1 1 1 1 1 1 1 1 1 1 1
40 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 (| 1 1 1 1 1 1 1 1 1 1 1 1
1 1 I 1 1 1 1 1 1 1 1 1 1 1
e 1 1 1 1 1 1 1 1 1 1 1 1 1 1
T oagf ¢ 0G40 : R
2 30
3 R A A | | A
1 1 I 1 1 1 1 1 1 1 1 1 1
1 I | 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1
20 T Y T
| I 1 1 I 1 1 1 1
1 I 1 1 1 1 1 1 1 1 1
1 I 1 1 1 1 1 1 1 1 1 1
1 ] 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1
o T " ; : R
- 1 1 | 1 1 1 1 1 1 1 1 1 1
L I | I 1 1 | 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1
I 1 | I 1 1 1 1 1 1 1 1 1 1 1
0 " " " 1 " 1 1 " 1 1 1 " 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.t Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
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[11b]
Channel Middle
ABOVE 1GHz
sk RADTATED EMISSTION  sksbskekokekok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.04>> 6 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : EA23 Temp,Hum,Atm : 22.5[°C] 64.7[%]
Serial No. :N/A Notel .
Test mode : 11b_Tx_ch:Mid Note2
[dB(x V/m)]
110 ; T ; T T T <FCC C_GHz 3m>
o ! ! ! ! ! ! ! 1 Limit(PK)
100 F | ] | | | R D s Limit(AV)
E L : ! ! ! o <{GHz_11b_Tx Mid>
90 | T T T T T T Peak level(H,PK)
g ! ! ! ! ! 1or Peak level(V,PK)
80 F : ; : : R —— — = Emission level(H,PK)
F ! 1 ! ! — Emission level(H,AV)
70 F i i i i I
L 1 ] 1 1 1 1 1 1
— 60 - 1 | 1 1 1 1 | |
R =ee— el
- 1 1
- 50 + + \‘
1 I 1 ol
c : I i : 4w
40 - 1 I 1 1 1 1 1 I
= 1 I 1 1 1 1 1 I
30 F ; ; " —
i 1 I 1 1 1 1 I I
- : : A (.
20 C 1 ] 1 1 1 1 1 I
r 1 I 1 1 1 1 1 I
10 F T T T T ——T—
C 1 | 1 1 1 1 1 I
E 1 I 1 1 1 1 1 I
0 1 i 1 1 n n "
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV X
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(xV/m)] [dB(xV/m)] [dB(uV/m)] [dB(xV/m)] [dB] [dB] [cm] 1
1 1874.000 H 51.0 7.3 9.4 60. 4 46.7 74.0 54.0 13.6 7.3 134.0 59.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23



Page 37 of 73

[11b]
Channel High

BELOW 1GHz

spdokiokk RADIATED EMISSION  seksioksiokor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{<{DATA Sheet No.05>> 22 September,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC

EUT : Mobile Phone Operator : T.Seino .

Model No. : EA23 Temp,Hum,Atm : 23.9[C] 49.9[%)

Serial No. :N/A Notel z

Test mode : 11b_Tx_ch:High Note2

[dB(x V/m)]
60

[ ] H I H ! ! i LI {FCC Part15 subpartC >
r ; A : | ‘ R A Limit(QP)
C 1 1 1 [ 1 1 1 1 1 1 a1 <MHz_11b_Tx_High>
50 — H ; ++++ 1 —— Peak level(H,PK)
r : A ! ! ! T Peak level(V,PK)
- A — i A
R S N R A E | f by
40 [ | 1 1 | 1 1 1 1 1 1 1 1 1 1
| | 1 1 | 1 1 1 | 1 I 1 1 1 |
] 1 1 I I 1 1 1 1 I 1 1 1 1
e | 1 1 | I 1 1 I 1 | 1 1 1 |
E - 1 1 1 1 1 1 1 1 1 I 1 1 1 1
- 30 1 1 1 1 1 1 1 1 1 1 1 1 I 1
3 - A i | A T R
r | I | | I I I I 1 | I I 1
- | I 1 | I I 1 1 ) I
- | 1 1 1 1 1 1 1 1
20 T i T
1 1 | I 1 1 1 1 1
1 1 1 I 1 1 | 1 1 1 1
| 1 1 1 1 1 1 | 1 1 1 1
1 1 | 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1
BT 7 ; : 1 1 10
- | 1 1 | 1 1 1 1 1 1 1 1 |
- | I | 1 I I I 1 I I I 1 |
| I 1 1 I I ] 1 I I 1 1 |
oL : N N B : ! ! L ]
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) ek Height Angle
[MHz] [dB(1/m)] [cm] 1]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
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[11b]
Channel High
ABOVE 1GHz
sk RADTATED EMISSION  skeksiekokekok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.06>> 6 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : EA23 Temp,Hum,Atm : 22.5[°C] 64.7[%]
Serial No. :N/A Notel -
Test mode : 11b_Tx_ch:High Note2
[dB( 2 V/m)]
110 C T T T T T T T T S O U
= | | | | | [ <{FCC C_GHz_3m>
E : : . ! : i Limit(PK)
100 ¢ | i i i L 1 1| | == Limit(AV)
c i i : I S N <GHz_11b_Tx_High>
90 F : : : T ——— Peak level(H,PK)
o I | | l I l [ Peak level(V,PK)
80 F | | | 1 H I Emission level(H,PK)
E i H i i 1 Emission level(H,AV)
70 C 1 | 1 1 1 1 1 |
r 1 1 1 1 1 1 1 1
i 60 - 1 | 1 1 | 1 | |
j = : T~ R
- 1
- 50 : ; N
1 I 1 '
c ' ; : : I
40 - 1 I 1 1 1 1 1 I
C 1 I 1 1 1 1 1 I
30 F ; ; " —
- 1 I 1 1 1 1 I |
] ' | L b gy
20 C 1 | 1 1 1 1 1 |
E 1 I 1 1 1 I I |
10 E T T T I ——T—
C 1 | 1 1 1 1 1 1
= 1 I 1 1 1 1 1 I
0 1 " 1 1 1 1 1 "
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV i
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(xV/m)] [dB(xV/m)] [dB(xV/m)] [dB(xV/m)] [dB] [dB] [cm] =]
1 4924.000 H 19.8 37.3 9.6 59.4 6.9 74.0 54.0 14.6 7.1 1310 143.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
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Channel Low

BELOW 1GHz
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spkokiokk  RADIATED EMISSION - skeksforsdor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{DATA Sheet No.07>> 22 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino R
Model No. : EA23 Temp,Hum,Atm : 23.9[C] 49.9[%]
Serial No. :N/A Notel :
Test mode : 11g. Tx_ch:Low Note2
[dB(u V/m)]
& i N | \ | I I <FCC Part15 subpartC >
SRR ! Lo | ——— Limit(QP)
C | | | [ | | | 1 | 11 <{MHz.11g Tx_Low>
5 ! [ ! ! L N N — Peak level(H,PK)
I EEREE : e Peak level(V,PK)
| I 1 I 1 I | I 1 I I 1 I 1 1
I 1 I 1 I + + I I | I | I 1
o T | 5 A S
40 L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 1 1 1 1 1 I 1 1 | 1 I 1 1
1 1 1 1 1 1 I 1 1 | 1 | 1 1
r I 1 I 1 I 1 I I I | I | I 1
".E; - I 1 I 1 I 1 I I I | I | I 1
§ wp——— —
I 1 1 1 1 1 1 1 1 1 I 1 I 1
- I 1 I 1 I | I I | I |
- 1 1 1 1 1 1 l‘ 1 | 1
20 — T T T
1 1 1 I 1 1 | 1 1
1 1 1 1 1 I | 1 | 1 1
I 1 1 I 1 I I I 1 I 1 1
I | 1 I I I | I | I 1
10 — . ; —_—
P~ | 1 1 1 I 1 | 1 1 1 1
r i [ R A R i i A
1 1 1 1 1 1 I 1 I I | I 1
oL H H A ! ! | A N N
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.f Height Angle
[MHz] [(dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.
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[11g]
Channel Low
ABOVE 1GHz
sl RADIATED EMISSION  sekskeoeskofor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.08>> 6 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe
Model No. : EA23 Temp,Hum,Atm : 22.5[C] 64.7[%)
Serial No. :N/A Notel -
Test mode : 11g Tx_ch:Low Note2
[dB( 2 V/m)]
1o : : — 7 1 1 7 | <FCC C_GHz3m>
F ! : ! : I Limit(PK)
100 F i i i i P10 v || ======= Limit(AV)
90 E i | i I T <GHz_11g Tx Low>
E : : : : : T ——  Peak level(H,PK)
o | | | l | | [ Peak level(V,PK)
80 : : ' . ' N T Emission level(H,PK)
= H ! ' g ' — 1 Emission level(H,AV)
70 r | 1 1 1 I 1 1 1
= I 1 1 1 | 1 1 1
= 60 F T T T T
z R ' Mg -
- | i o
E 1 1 I 1 | I | 1
40 F i i i i i
E 1 1 | 1 | | 1 1
30 E ; " ! —
- 1 1 1 1 I 1 1 1
C 1 1 1 1 1 1 1 1
‘20 C | 1 I 1 I I I 1
F | 1 I 1 I I I 1
10 F T T T T ——T—
= 1 1 I 1 I I 1 1
= 1 1 I 1 | I ) 1
0 1 i 1 " v 4 i 4
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV -
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(xV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] [°1
1 1824.000 H 19. 7 37.0 9.3 59.0 46.3 74.0 54.0 15.0 b A | 139.0 199.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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[11g]
Channel Middle
BELOW 1GHz
soikpoiokk  RADTATED EMISSION  ssfokckoiofor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.09>> 22 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino R
Model No. : EA23 Temp,Hum,Atm : 23.9[C] 49.9[%]
Serial No. :N/A Notel -
Test mode : 11g Tx_ch:Middle Note2
[dB(z V/m)]
hadl " T T B : T 1 1 1 1 1] <FCCPartl5 subpartC >
AR : Lo ——— LimitQP)
E 4 o4 b : L b omsleTMiD
o N S S ; A 1 [ e
: I 1 1 1 I 1 I 1 1 | 1 ] 1 1 p(_"dk lc“cl(\l 'P}\)
| I 1 1 1 1 1 I 1 1 I 1 I 1 1
1 1 1 1 1 + + 1 1 I 1 I 1 1
S S | S BRI
40 L : 1 1 1 1 1 1 1 1 1 1 1 1 1
L I 1 1 1 1 1 I 1 1 | 1 | 1 1
I 1 1 1 I 1 I 1 1 I 1 I 1 1
r | 1 1 1 I 1 I 1 1 I 1 I 1 1
o 4 4 01 | S AR
30
3 - S T T R | i i S T R
o I 1 1 1 1 1 I 1 I | 1 | 1
o I 1 1 1 I 1 I 1 I 1
- 1 1 1 1 1 1 1 1 | 1
20 R e e T o
1 1 1 1 1 1 I 1 1
1 1 1 1 1 1 I 1 | 1 1
I 1 1 I 1 I 1 I 1 I 1 1
1 1 1 1 1 1 I 1 I 1 1
10 — ' [ —_—
P | 1 1 I 1 | 1 | 1 1
r i [ R R i i A
1 1 1 1 1 1 1 1 I 1 I 1 1
oL . H I H ; H ! i 14
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height  Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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[l1g]
Channel Middle
ABOVE 1GHz
sk RADIATED EMISSION  skekskokesiofek
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. {{DATA Sheet No.10>> 6 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : EA23 Temp,Hum,Atm : 22.5[C] 64.7[%)
Serial No. :N/A Notel z
Test mode : 11g_Tx_ch:Mid Note2
[dB( . V/m)]
110 C T T T T T T T T ~r ~ ~ - % N
= 1 | | | | T <{FCC C_GHz_3m>
sk [ [ ! [ I Limit(PK)
E i i i i o 00 [ ]| ==mse=e Limit(AV)
5 i i | P <GHz_11g Tx Mid>
9 £ ; : : T ——— Peak level(H,PK)
E 1 | | 1 1 | | 1 Peak 10\/01(\“’,}31\’)
80 | ] ! ! — Emission level(H,PK)
i ] : ! e g =t Emission level(H,AV)
[0 C 1 1 1 1 I I 1 1
E i i | I
—= 60
A T—— : : R
= 1 1
- 50 + + Lt
1 1 1 o
g : I T (ol
40 - 1 1 : ] | I ] 1
C 1 1 I 1 I I I
30 F ; : ; ————
- 1 1 1 1 | I | 1
F 1 | | | 1 | | 1
20 C 1 1 1 1 1 1 1 1
g : NN
10 = T T : T T : : T
C | 1 I 1 | I I 1
= | ] I ] | I I 1
0 1 n " 1 " " n
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading o.f Result Result Limit Limit Margin Margin Height Angle Remark
PK AV PK AV PK AV PK AV
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m)] [dB(sxV/m)] [dB(pV/m)] [dB] [dB]  [cm] B
1 4874.000 H 19.7 37.3 9.4 59. 6.7 74.0 54.0 14.9 7.3 1350 271.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0

Test Report Rev.FCC-C3.1 FCC ID: JOYEA23



[119]
Channel High
BELOW 1GHz
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spkoriokk RADIATED EMISSION  sskeksforsfor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{DATA Sheet No.11>> 22 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino ;
Model No. : EA23 Temp,Hum,Atm : 23.9[C] 49.9[%]
Serial No. :N/A Notel 5
Test mode : 11g_Tx_ch:High Note2
[dB(z V/m)]
60 N T T T L — T T T T T T T <{FCC Part15 subpartC >
C A R i i 0004 | —— Limit(QP)
X T ; ; ' 1 0 ! 1t d <MHzllg TxHigh>
o | 1 1 1 1 [ | 1 | 1 1 1 [ Peak le\»’el(H,Pl’\')
%0 | | R | | | | R Peak level(V,PK)
L 1 1 1 1 1 1 I 1 1 ] 1 ] 1 1
| 1 1 1 1 1 1 I 1 I I 1 I 1 1
I 1 1 1 1 t + 1 1 1 1 I 1 1
S ! N S N
40 - 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L I 1 1 1 1 1 I 1 I | 1 | 1 1
1 1 1 1 1 1 I 1 1 I 1 I 1 1
™~ I 1 1 1 1 1 I 1 1 I 1 I 1 1
L B : A N
g 30
3 A T R R i | R T R R
I 1 1 1 1 1 1 1 1 I 1 I 1
1 1 1 1 1 1 I 1 I 1 I
1 1 1 1 1 1 1 1 | 1
20 T — ik e
1 1 1 1 1 1 | 1 1
] 1 1 1 I | 1 | 1 1
I 1 1 I 1 I I I 1 I 1 1
I 1 1 I 1 1 I 1 I 1 1
10 — s ; —_—
o I 1 1 I | | 1 | 1 1
r i [T R R i i oo
1 1 1 1 1 1 1 1 I 1 I 1 1
oL H ! A : H ] I L
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) ' § Height Angle
[MHz] [(dB(1/m)] [cm] |

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17199-0
FCC ID: JOYEA23
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g
Channel High
ABOVE 1GHz
skrdiokk  RADTATED EMISSION  sskokskoiodor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.12>> 14 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : EA23 Temp,Hum,Atm : 23.9[C] 53.8[%]
Serial No. :N/A Notel -
Test mode : 11g_ Tx_ch:High Note2
[dB(x V/m)]
- : : N B R R <FCC C_GHz3m>
. i [ ! ! N Limit(PK)
100 ¢ i i i i o0 o0 o0 [ | EEmeE= Limit(AV)
s | | | I <GHz_11g Tx High>
90 ¢ : : : R ———— Peak level(H,PK)
C I | | | | | o — Peak level(V,PK)
80 | H ' ! ' i —=—— Emission level(H,PK)
= H H i H H T © Emission level(H,AV)
‘0 = 1 1 1 1 | 1 I 1
b 1 1 1 1 ] 1 I 1
= 60 F : : : T
- F— ' ot e
= 50 C ; X
1 I I ar
= 1 1 1 1 I 1 I 1
40 £ i i i i i
= 1 1 1 1 | 1 1 1
30 E : ; ; —
= 1 1 1 | I 1 I I
a . : : : I
20 C 1 1 1 1 1 1 I 1
- 1 1 ) 1 | 1 I 1
10 E T T T T T
C 1 1 1 1 I 1 I 1
= 1 1 1 1 I 1 I 1
0 1 1 1 1 1 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading R i Result Result Limit Limit Margin Margin Height Angle
PK AV KW PK AV PK AV, _
[MHz] [dB(uV)] [dB(uV)] [dB(1/m)] [dB(pV/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] 4
1 4924.000 H 50.6 3. s 9.6 60. 2 46.9 74.0 54.0 13.8 1.1 145.0 300.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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[11n(HT20)]
Channel Low
BELOW 1GHz
sipoiokk  RADTATED EMISSION  sskokkeiofor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.13>> 22 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino :
Model No. : EA23 Temp,Hum,Atm : 23.9[C] 49.9[%)
Serial No. :N/A Notel 2
Test mode : 11n_Tx_ch:Low Note2
[dB(p2 V/m)]
w5 & 1] j : T 7 1 1 1 7| <FCC Partl5 subpartC >
L 1 1 1 [ 1 | | 1 1 [ ———  Limit(QP)
- A A i i i1 1 1 1 i <MHzllnTxLow>
5 ! Lo ! ! ' I Peak le\*t*l(H,Pl\:)
L | 1 1 [ 1 | | 1 | [ Peak level(V,PK)
| | 1 I 1 I I I ] ] | L] 1 ] 1
L I 1 I 1 I 1 I I I | I | I 1
I 1 1 1 1 + + 1 1 | 1 | 1 1
~ | 1 1 1 I 1 I 1 I | 1 | 1 1
40 - | 1 1 1 1 1 | 1 1 | 1 | 1 1
L I 1 I 1 I 1 I I I | I | I 1
I 1 I 1 I 1 I I I | I | I 1
r | 1 I 1 1 1 1 1 1 | 1 | 1 1
E - | 1 1 1 I 1 | I I I 1 I 1 1
- 30 1 1 1 1 1 1 1 1 1 1 1 1 1 1
i - A | | A A A A
I~ 1 1 I 1 I 1 I I I I I I |
o | 1 1 1 I 1 I 1 | 1
20 T ' T
1 I 1 I 1 I | I 1
1 I 1 I 1 I | I | I 1
] 1 1 1 1 I 1 | 1 | 1 1
I 1 1 1 1 I 1 I 1 I 1 1
10 | 1 1 J 1 1 I 1 I 1 1
L i T i i i o
- 1 1 1 1 1 1 1 1 | 1 | 1 1
| I 1 1 1 1 1 I | | 1 | 1 1
1 1 1 1 I 1 I 1 | 1 | 1 1
oL : : I S | - . : ! PO S
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. [ Height Angle
[MHz] [dB(1/m)] [cm] ° 1]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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[11n(HT20)]
Channel Low
ABOVE 1GHz
spdoriokk RADTATED EMISSION  sekskskokokor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.14>> 14 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Seino .
Model No. : EA23 Temp,Hum,Atm : 23.9[°C] 53.8[%]
Serial No. :N/A Notel -
Test mode : 11n_Tx_ch:Low Note2
[dB(x V/m)]
110 C T T T T T T T T el e i .
- 1 | ] 1 1 1 I | <FCCC ,GHL_SH]
E i [ [ [ [ [ Limit(PK)
W . . T Bt Limit(AV)
90 - ; ; | : : P <{GHz_11n_Tx_Low>
E : : : : N Peak  level(H,PK)
o I | I I I I I Peak level(V,PK)
80 F ! ' " f — 1 —&——  Emission level(H,PK)
I = T H H H 1 t—T—t Emission level(H,AV)
lo = 1 | 1 1 1 1 1 |
= 1 1 1 1 1 1 1 1
P | | | 1 | | |
E ! ' : AR
o ey - | R e R - -0
-1 50 + + —
1 | I L I
g | Il A
40 - 1 | I 1 1 1 I |
e 1 | I 1 1 1 I |
30 E ; ; ; —
- 1 I 1 1 1 1 1 |
3 : r (IR
20 = 1 | 1 1 1 1 1 I
F 1 I 1 1 1 1 1 I
10 F T T T I ——T—1
= 1 | 1 1 1 1 1 |
- 1 I 1 1 1 1 1 |
0 1 " 1 1 1 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading "% Result Result Limit Limit Margin Margin Height Angle
PK AV K AV PK AV PK AV
[MHz] [dB(p V)] [dB(uV)] [dB(1/m)] [dB(xV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] el
1 4824.000 H 49.1 37.0 9.3 58.4 46.3 74.0 54.0 15.6 1.4 145.0 194.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23



[11n(HT20)]

Channel Middle
BELOW 1GHz
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spdoriokk RADIATED EMISSION - sskeksforodor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{DATA Sheet No.15>> 22 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino R
Model No. : EA23 Temp,Hum,Atm : 23.9[C] 49.9[%]
Serial No. :N/A Notel -
Test mode : 11n_Tx_ch:Middle Note2
[dB(u V/m)]
g i HHE | | \ T 1 3 0 <FCC Part15 subpartC >
SEEREERE ! Coor b | ——— LimitQP)
C ! £ ! ! ! t o1 <MHz 11n Tx Mid> )
50 R : — Tl —— B e
: I 1 1 1 | 1 1 1 1 | 1 ] 1 Peak ]C\‘O] \’ 'P}\)
| I 1 1 1 I 1 I 1 I I 1 I 1 1
1 1 1 1 1 + + 1 1 I 1 I 1 1
S . ! S SN A
40 L 1 1 1 1 1 1 1 1 1 1 1 1 1 1
L ] 1 1 1 1 1 I 1 1 | 1 | 1 1
I 1 1 1 1 1 I 1 I | 1 | 1 1
I~ I 1 1 1 1 1 1 1 1 I 1 I 1 1
e S B : R
% 30
3 - R T T T | i A T A R
ol I 1 1 1 I 1 I 1 I | 1 | 1
o I 1 1 1 I 1 I 1 I 1 |
- 1 1 1 1 1 1 1 1 |
20 T i T
1 1 1 | 1 1 I 1 1
1 1 1 1 1 1 | 1 | 1 1
| 1 1 1 1 I 1 I 1 I 1 1
I 1 1 1 1 1 I 1 I 1 1
10 — ' l —_—
P I 1 1 1 1 1 | 1 I 1 1
r i [ R R i i A
1 1 1 1 I 1 1 1 I 1 I 1 1
oL / H i ! 1 ] H : LI B
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.if Height Angle
[MHz] [(dB(1/m)] [em] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17199-0
FCC ID: JOYEA23
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[11n(HT20)]
Channel Middle
ABOVE 1GHz
skrpoikk  RADTATED EMISSION  sskokskoiodor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.16>> 14 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : EA23 Temp,Hum,Atm : 23.9[°C] 53.8[%]
Serial No. :N/A Notel -
Test mode : 11n_Tx_ch:Mid Note2
[dB( V/m)]
1o ¢ : : S T R <FCC C_GHz.3m>
0o E ! ! ! ; P 18 — Limit(PK)
100 £ ! i i i T i Limit(AV)
g i | | R T <GHz_11n_Tx Mid>
90 ¢ : : : R ——— "Peak level(H,PK)
r | | | | 1 | | | Peak [L‘VL‘](\",PK)
. : : T T A Emission level(H.PK)
_E ' 1 d i H ——t Emission level(H,AV)
‘0 P 1 1 1 1 | 1 I 1
= | | | | 1 1 1 |
: | T R N
E | i | o
1

Level
"
|
|
|
|
1
|
|
|
|
|
|
)
il L
1
|
]

50

1

1 I I I I | I
= 1 I I I | I | I
40 F i i i i e
= 1 1 1 1 I 1 I 1
30 E : ; ; —
- 1 1 I I | I I I
= 1 I I I | I I I
20 = 1 1 1 1 | 1 | 1
B 1 1 1 1 I 1 I 1
10 F T T T T
B 1 I I I | I | I
= 1 1 1 ] | 1 | 1
0 1 1 1 i L 1 1

1000.000 2000.000 5000.000 10000.000 18000.000

Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading e.f Result Result Limit Limit Margin Margin Height Angle
. PK AV K W PK AV PK AV _ _
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] [° 1]
1 4874.000 H 49.5 37.3 9.4 58.9 46.7 74.0 54.0 15.1 7.3 149.0 123.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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[11n(HT20)]
Channel High
BELOW 1GHz
skrpoiokk  RADTATED EMISSION  skskskokorsdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.17>> 22 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino )
Model No. : EA23 Temp,Hum,Atm : 23.9[°C] 49.9[%]
Serial No. :N/A Notel :
Test mode : 11n_Tx_ch:High Note2
[dB(x V/m)]
el i o i ' H T <FCC Part15 subpartC >
R : Loop b ——— Limit@QP)
r | | [ Y | 1 1 1 1 1ol <MHz_11n_Tx_High>
£ ! [ ! ) ! 4 — Peak level(H,PK)
F : R EEEE Peak level(V/,PK)
L I 1 I 1 1 I 1 1 1 1 1 1 1 1
1 1 1 1 1 + + 1 1 1 1 1 1 1
i 1 1 I 1 1 1 1 1 1 1 1 1 1 1
40 - 1 1 1 1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1 1 1 1
r I I | 1 1 | 1 1 1 1 1 1 1 1
" 1 I 1 1 1 1 1 1 1 1 1 1 1 1
® o b 0§ : i § i
8 30
= - A T T R | | A T A A T
o 1 1 I 1 1 1 1 1 1 1 1 1 1
= | 1 | 1 1 1 1 1 1 1
20 — T i ' T
1 I 1 1 1 1 1 1 1
| I 1 1 1 1 1 1 1 1 1
I I 1 1 I 1 1 1 1 1 1 1
. T | C
s " ; : RN EE
- 1 1 1 1 1 1 1 1 1 1 1 1 1
L 1 1 I 1 1 1 1 1 1 1 1 1 1
1 | 1 1 1 1 1 1 1 1 1 1 1
i I I I 1 1 I 1 1 1 1 1 1 1
0 I 1 " 1 I 1 1 " 1 1 1 n 1 n
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[(MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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[11n(HT20)]
Channel High
ABOVE 1GHz

spickickk  RADIATED EMISSION  sekskkokokor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

{<DATA Sheet No.18>>

14 September,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart C
EUT : Mobile Phone Operator : T.Watanabe _
Model No. : EA23 Temp,Hum,Atm : 23.9[°C] 53.8[%]
Serial No. :N/A Notel 2
Test mode : 11n_Tx_ch:High Note2
[dB(x V/m)]
110 T T T T T —T— R R
- 1 I 1 1 1 1 1 1 <F(-(_ (_Q(JHL_JHI :
E | | [ [ [ R Limit(PK)
100 F i i i i i v v || = Limit(AV)
E i I | I A <GHz_11n_Tx_High>
90 F : : : T ——— Peak level(H,PK)
C I 1 I I I I | | Peak lL‘VL’l(V,PK)
80 £ | | \ | | HE Emission level(H,PK)
o | ' 1 T ' ' 1 Emission level(H,AV)
10 r 1 I 1 1 1 1 I I
C 1 | 1 1 1 1 I I
= 60 F T T T ——
> F | | | |
o C TTNT T T T L A ™ -t
- 50 + + +
1 1 1 1] 1 1
5 1 I | 1 1 1 I I
40 F i i i i [ ——
= 1 I 1 1 1 1 1 1
30 E : ; ; —
. 1 1 1 1 1 1 1 1
C 1 | 1 1 1 1 1 1
20 C 1 I | 1 1 1 I I
s | . .
10 = T T T T T T : T
C 1 | 1 1 1 1 I I
- 1 I 1 1 1 1 1 ]
O n 1 1 1 1 1 1 1
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency Reading Reading . £ Result Result Limit Limit Margin Margin Height Angle
PK AV PK AV PK AV PK AV
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(xV/m)] [dB(puV/m)] [dB(uV/m)] [dB(xV/m)] [dB] [dB] [cm] 1
1 4924. 000 49.9 37.3 .6 59. 46.9 74.0 54.0 14.5 7.1 141.0 58.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17199-0
FCC ID: JOYEA23



8.4.2 Receive mode

Channel Low
BELOW 1GHz
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skt RADIATED EMISSION  sokciokok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

Company name : KYOCERA Corporation

EUT : Mobile Phone
Model No. : EA23

Serial No. :N/A

Test mode : Rx_ch:Low

[dB(x V/m)]
60

{{DATA Sheet No.19>> 22 September,2017

Standard : FCC Part.15 subpartC
Operator : T.Seino ~
Temp,Hum,Atm : 23.9[°C] 49.9[%]
Notel :

Note2

L i o H \ i S A <FCC Part15 subpartC >
C ; Lo oW oW i i ‘ AR A ——— Limit(QP)
N | | | o | | | | | v <MHzRx Low>
50 ' ; — ; i ; — — Peak level(H,PK)
i i A i i { T Peak level(V,PK)
: | 1 1 1 I 1 1 1 1 1 1 1 1 |
| 1 1 1 I + t I 1 | 1 1 1 |
i : | : : : I A
40 [ 1 1 1 1 1 1 1 ¥ 1 1 1 1 1 1
- i (A N | i i R T T
I I 1 1 1 I 1 1 1 1 I 1 1 1 I
E i = | 1 1 1 | | 1 | 1 I 1 1 1 |
L ! I R R R R
- | 1 1 1 | 1 1 E 1 1 1 1 1
- I 1 1 1 1 1 1 1 1 1 1
- 1 1 1 1 1 1 1, 1 1
20 M i — i : e
1 1 1 I 1 I 1 1 I
1 1 | I 1 1 I 1 1 1 |
| 1 1 I 1 1 1 1 1 1 1 |
I L | 1 | 1 1 I 1 1 1 |
| I 1 1 | 1 1 1 |
e " ! : 1 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1
L I 1 1 I I 1 1 1 I 1 1 1 I
I 1 1 1 I 1 1 1 I 1 1 1 I
0 o I ! 1 I } ! 1 1 ! ! 1 1 I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.tf Height Angle

[MHz] [dB(1/m)]

Note:

[em]

]

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17199-0
FCC ID: JOYEA23



Channel Middle
BELOW 1GHz
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spdokdokk  RADIATED EMISSION  skekskorodor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{{DATA Sheet No.20>> 22 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino 2
Model No. : EA23 Temp,Hum,Atm : 23.9[°C] 49.9[%]
Serial No. :N/A Notel -
Test mode : Rx_ch:Middle Note2
[dB( 2 V/m)]
ol T A T A A j : T 7 1 1 1 7| <FCC Partl5 subpartC >
SR ! Coob | ——— Limit(QP)
C | 1 | [ | | | | | [ {MHz_Rx_Middle>
5 ! Lo ! ' ! L 1 — Peak level(H,PK)
C ! £ ) ! ) Lo L Peak level(V,PK)
| ) 1 1 1 1 1 1 1 1 | 1 | 1 1
I 1 1 1 1 + + 1 1 | 1 | 1 1
~ 1 1 1 1 1 1 I 1 I I 1 I 1 1
40 - 1 1 1 | 1 1 1 1 1 | 1 | 1 1
L I 1 I | I 1 I I I | I I I 1
1 1 1 1 | 1 I 1 1 | 1 | 1 1
r 1 1 1 1 1 1 1 1 1 | 1 1 1 1
E - I 1 1 1 1 1 I 1 1 I 1 I 1 1
3z T e R i i T
— | 1 1 [ | | | 1 1 [
1 1 1 1 1 1 1 1 1 I 1 1 1
1 1 1 1 1 1 1 1 | 1 1
1 1 1 1 1 1 1 1 1
I (| | 1 | | | |
I 1 ] 1 ] ]
1 I 1 I 1
1 1 1 1 1
1 1 I 1
| 1 I
1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency

[MHz]

Note:

(P) c.f Height Angle
[dB(1/m)] [cm] ¢ 1]

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-C3.1

Report number: JPD-TR-17199-0
FCC ID: JOYEA23
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Channel High

BELOW 1GHz
sopsdokk RADTATED EMISSION  stokookoko
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.21>> 22 September,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpartC
EUT : Mobile Phone Operator : T.Seino ;
Model No. : EA23 Temp,Hum,Atm : 23.9[°C] 49.9[%]
Serial No. :N/A Notel -
Test mode : Rx_ch:High Note2
[dB(u V/m)]
W71 1T 1113 : 1 1 1 1 1 1| <FCCPartl5 subpartC >
I I B : Lo ——— Limit@P)
C | 1 1 [ 1 1 | 1 1 1o <MHz_Rx High>
80 ! [ ! ! ! S S — Peak level(H,PK)
C : : : : : : : : : : : : : : Peak level(V,PK)
| ) 1 1 1 1 1 I 1 1 I 1 | 1 1
I 1 1 1 1 + + 1 1 | 1 | 1 1
r I 1 1 1 1 1 I 1 1 I 1 I 1 1
40 - 1 1 1 | 1 1 1 1 1 | 1 | 1 1
| I 1 I 1 I 1 | I I | I | I 1
I 1 1 1 1 1 I 1 1 | 1 | 1 1
r 1 1 1 1 1 1 [} 1 1 | 1 | 1 1
E - I 1 1 1 1 1 I 1 1 I 1 I 1 1
3z T i i i
- I 1 I | I 1 I I I | I | I 1
I 1 I | I 1 | ] I | I I I
I 1 1 1 1 1 I 1 I 1 [
1 1 1 1 1 1 1 1 1 W
| 1 1 1 | 1 | | !
) 1 ] 1 ] ] | ] 1
1 I 1 I 1 I | I 1
1 I 1 I 1 I I I | I 1
I 1 1 1 1 I I | 1 | 1 1
1 1 1 1 1 1 I 1 I 1 1
| 1 | | | | | | | 1
L i S i i i oo
- 1 1 1 1 1 1 1 1 1 1 1 1 1
| 1 1 1 1 1 1 1 1 I 1 1 1 1
I 1 1 1 1 1 1 1 | 1 | 1 1
o 1 1 1 1 1 1 ] ) I 1 I 1 1
0 n 1 n " n 1 " 1 n n 1L " n
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c:'T Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz and 1GHz to 25GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17199-0
Test Report Rev.FCC-C3.1 FCC ID: JOYEA23
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